
Industrial Flow Sheets

Process Equipment

Drive Information

Case Studies

Equipment Photos

PROCESS MANUAL

PROPERTY OF WESTECH ENGINEERING INC.

westech-inc.com



WesTech has built a solid reputation for reliable process equipment and superior 
service worldwide. We design, engineer, and manufacture quality equipment for 
municipal, mining, and industrial treatment applications. 

Process Equipment. Process Driven.
Since 1973, WesTech has gained extensive experience 

in water and wastewater treatment for a wide range of 

equipment and processes. Prior to making a treatment 

recommendation for a particular application, WesTech 

works closely with you to gather necessary information 

[...]
 Continuous Caster – Water Recycle 

 Copper/Molybdenum Flotation Circuit 

 Dredging for Contaminate Removal 

 Dual Alkali Scrubber Wastewater Treatment 

 Flue Gas Desulfurization (FGD) Wastewater Treatment 

 Fluidized Catalytic Cracker – Scrubber Blowdown 

 Fluoride / Phosphate – Two Stage Removal Gypsum Stack 

 Food Processing Wastewater Treatment 

 Frac Water Treatment 

 

 

 

 



                                                                                                                                                                                                              TABLE OF CONTENTS 

 

SECTION ONE – PROCESS FLOW SHEETS 
 

 Groundwater Treatment 

 Gypsum Dewatering 

 Gypsum Disposal Circuit 

 Heavy Metals Removal 

 High Strength BOD Wastewater 

 Iron Ore- Magnetite 

 Landfill Leachate 

 Man Camp 

 Mine Backfill 

 Oil Sand – Open Pit 

 Oil Sands – SAGA Water Recycle 

 Potash Cold Crystallization 

 Power Station – Boiler Feedwater / ZLD 

 Produced Water – Steam Flood 

 Pulp and Paper – Green Liquor / White Liquor Circuit 

 Refinery Effluent – Circular Oil / Wastewater Separator 

 Refinery Effluent – API type Separator 

 Slaughterhouse Wastewater  

 Surface Water Pretreatment 

 Surface Water Pretreatment – RapiSand™ 

 Tailings Paste Thickening 

 Uranium Leaching Circuit 

 Volatile Organic Carbon (VOC) Removal 

 Zero Liquid Discharge (ZLD) – Crystallizer Pretreatment 

 Zinc Processing 

 

  

  



























































  




















Acid Mine Drainage
Acid mine drainage (AMD) is typically characterized 
by low pH and high dissolved iron. The AMD may 
also contain high amounts of CO2 which forms 
carbonic acid which further depresses the pH.

There are four chemical reactions that represent the 
chemistry of pyrite weathering to form AMD. An 
overall summary reaction is as follows:

2 FeS2+7 O2+2 H2O → 2 FeSO4 
-+2 H2SO4

Pyrite + Oxygen + Water → Ferrous Sulfate + Sulfuric Acid

The AMD waste is characterized by red water. The
simplest treatment is neutralization and clarification.
The ideal neutralization first combines one of the 
reactants with previously precipitated solids. This 
blend is then mixed with the other reactant. This 
seeding provides the opportunity for crystal growth. 

It also significantly reduces the reaction time. The 
final pH range of most neutralization reactions is 
6–9. Many heavy metals precipitate as hydroxides 
within this pH range. However, if these heavy metal 
hydroxides are subjected to a pH > 11.5 for a few 
minutes, they convert to a crystal-like particle that 
clarifies, thickens, and filters more effectively than 
the original hydroxide.

The most commonly used neutralization agent is
lime. Lime is added to previously precipitated solids
in a blend tank, commonly called the densification 
tank. The neutralization flowsheet with this high pH
feature is a high-density sludge (HDS) flowsheet.

CO2 Stripping
Excess CO2 dissolved in the AMD stream can be 
stripped out using a surface aerator. Lowering 
the CO2 levels can raise the pH as much as one 
point and lower the amount of lime required for 
pH adjustment. This step also begins to oxidize iron 
and manganese and assists in their precipitation.

Aeration
After stripping, the HDS slurry from the densification
tank and the AMD stream are mixed in the reaction/
aeration tank(s). The combination of aeration, high 
pH, and mixing causes the iron, manganese, and 
other heavy metals (if present) to precipitate to the 
fullest extent possible at the set pH level.

Thickening/Clarification
Treated water flows to a thickener for sludge 
thickening and clarification of the water. The metal
precipitates as sludge, and a portion of the sludge is 
recycled to the sludge densification tank. The
remainder of the sludge goes to disposal. Generally,
the sludge will also contain gypsum and unreacted 
lime, which enhance the resistance to re-acidification
and metal mobilization. A gravity sand filter may 
be used to “polish” the stream prior to discharge, 
depending on permit limits.

Sludge Disposal
Depending on the site conditions, the thickened 
waste sludge may be redirected to another portion of 
the mine, dewatered and deposited prior to disposal 
in a landfill, or concentrated to paste and stacked.

Since AMD comes from abandoned mines these 
sites are often in mountainous, uninhabited areas 
where access to the site may be difficult. Many 
systems have been built with ease of operation 
being paramount. In fact, the systems are often 
built for operation with no onsite operator. This has 
led to the use of caustic for neutralization. Caustic 
is a liquid and is much easier to feed than lime. 
However, it does not make the same crystals that 
lime does, so the precipitate is difficult to settle. 
Caustic-fed systems are much more liable to upsets 
and the precipitation tanks should be designed for 
longer holding times. Also, caustic is much more 
expensive than lime.

The geometry of the TOP™ Thickener dewatering 
chamber provides additional solids residence time 
and larger inventory for compacted solids. Inclined 
scrapers are used for further dewatering within the 
chamber. WesTech’s approach to elevated tank 
design is unique. An algorithm has been developed 
to simultaneously analyze parameters such as 
beam size, beam quantity, leg size, and leg location. 
Designs are verified using structural analysis 
software. Flow distribution patterns can be analyzed 
using computational fluid dynamics (CFD). WesTech 
uses CFD technology as a tool to optimize the feed 
distribution system design.





Alumina Circuit
The process of refining bauxite to produce alumina 
(the Bayer process) can traditionally be considered in 
the following steps:

Extraction →Precipitation →Calcination 

Extraction
Bauxite ore is crushed and milled to reduce the 
particle size, making the extraction step more 
efficient. The crushed and milled ore is then 
combined with spent liquor and makeup sodium 
hydroxide (caustic) and sent in slurry form to heated 
pressurized digesters where the aluminum-bearing 
minerals are dissolved.

Hydrocyclones are used to desand the digested 
slurry. The insoluble bauxite residue (red mud) is 
separated in hydrocyclones from the aluminum-
containing liquor. The overflow from the 
hydrocyclones is sent to paste thickeners to thicken 
the solids and recover the liquor. The liquor is sent to 
the liquor filters and then to the precipitation step. 

The red mud is further thickened and washed with 
fresh water in multiple stages using a countercurrent 
decantation (CCD) process to recover the caustic 
and any remaining alumina content. The red mud 
from the final CCD stage is then collected as a paste 
and sent to a disposal site, thus eliminating tailings 
ponds.

Precipitation
The cooled and filtered pregnant supersaturated 
liquor from the settler is sent to a series of alumina 
hydrate precipitation tanks. To promote the alumina 
hydrate precipitation, the liquor is seeded with 
alumina hydroxide crystals. 

The hydrate crystals are classified in hydroseparators 
to produce a coarse product fraction and a fine seed 
fraction. The resulting crystals are collected and sent 
to the next step in the recovery process, while the 
fine seed fraction is filtered and used as seed in the 
precipitation stage.

Calcination
The coarse aluminum hydrate crystals are filtered 
and washed over a horizontal belt vacuum filter 
to remove contaminating process liquor. It is then 
calcined to produce the final product, alumina.

The WesTech Deep Bed™ Paste Thickener 
represents state-of-the-art design for alumina 
settlers and washers. Paste thickeners produce 
red mud underflow at densities much higher than 
conventional high-rate thickeners. This higher 
density reduces the number of washing stages and 
wash water flow rate, minimizes residence time to 
reduce scale precipitation, and produces low soda 
losses. The final washer thickens to concentrations 
suitable for stacking, which simplifies impoundment 
design and extends the life of the impoundment.





WesTech inclined SuperSettler™ Plate Packs 
are designed for installation on support beams in 
rectangular concrete basins. After the inlet flow 
enters the basin, it is directed to inlet ports on the 
side of each inclined plate. Outlet launders at the 
top of the plate packs collect the clarified water as 
solids settle out on the plates and then the basin 
floor. The ZICKERT Shark™ is an ideal sludge 
removal device for SuperSettler™ basins.

Low Total Dissolved Solids (TDS) 
While the majority of waste streams generated from 
acid mine drainage (AMD) are characterized by 
low pH (2-4) and high dissolved iron (1,000 – 10,000 
ppm), there are some AMD streams which are not 
contaminated to these extremes. These streams may 
have relatively high pH levels (5-7) and dissolved 
iron levels as low as several hundred ppm.

With water sources from industrial applications, 
especially hydraulic fracturing (“fracing”) operations, 
becoming harder to obtain, these marginal quality 
water streams are becoming more attractive for 
reclaim and use as process makeup waters.

Treatment Options
Depending on the quantity of water required, water 
quality of the existing mine pools, and the water 
quality required for the process, there are a number 
of treatment options. This process flow diagram 
depicts one possible treatment design for flow rates 
of 500 gpm or less.

Dissolved ferrous iron (Fe2+) is first oxidized to ferric 
iron (Fe3+), which readily forms the insoluble iron 
hydroxide complex Fe(OH)3. In addition to providing 
the oxygen required to precipitate the iron, the use of 
surface aerators allows CO2 to be stripped from the 
water. This increases the pH of the water stream as well.

In the case of these relatively small flows, caustic 
(NaOH) is used as the sodium hydroxide source. 
Caustic, while having its own hazardous properties, is 
easier to prepare and add to the stream, involves less 
capital cost, and produces less sludge than the addition 
of lime slurry which is commonly used on large AMD 
flows. The caustic also increases the pH to a neutral 
level for further treatment and subsequent use.

Polymer is added to the stream to aid in floc formation 
and the stream is subjected to high energy mixing 

either in an inline mixer or a rapid mix tank. This 
is done to ensure that the polymer solution is 
completely dispersed in the stream. The flow then 
enters a slow mix tank which allows the floc that is 
beginning to form to grow to a point where it is large 
enough and heavy enough to readily settle.

SuperSettler™ Lamella Plate Clarifier
A WesTech SuperSettler™ lamella type unit can be 
used for this purpose. This unit provides a large 
projected area in a relatively small footprint. In 
addition, it has no moving parts making for easy 
operation and low maintenance. Solids settled in the 
lamella section are collected in a bottom hopper. This 
hopper can have a thickening mechanism or rake 
added as an option to thicken the sludge.

SuperSand™ Continuous Backwash
The SuperSettler™ is perfectly coupled with a 
SuperSand™ continuous backwash sand filter. This 
is due to the fact that the water can flow through 
both units without having to be repumped. The 
SuperSand™ unit creates its own filtered water 
backwash stream so there is no need for filtered 
water storage or backwash pumps. The unit 
generates a constant dirty backwash stream of 
approximately 3–5% of the inlet flow.

If low TDS water is required for downstream 
processes (i.e., boiler feed), then ultrafiltration and 
reverse osmosis can be added to the system to 
produce this type of high quality effluent.

Depending on the mine site, the waste streams from 
each treatment step may be returned to a separate 
section of the mine for disposal. At installations 
where this is not possible due to either logistics or 
regulations, conventional sludge thickening and 
dewatering technologies may be applied.



��������	�
�������
������
�����������������������

������
��������
���������
��

����
��������������������

��

�
������

��

�����
�����
�������
����������
�����
������

�����
������ 
�����
�	�
 ��
���
�������������

���
���

�����
��
���
������
����	���
�������	�����
���������

�
��

����������������������������� ��!�"��������#��� $��%������ $&��%���

' ���

(�)�!�*����!�+� 

� �����

(�)��

$�
������,�

$�� �(��-��
�������
 ����

!�+� �

��
�
�
.�����

(��-��
�

�

������

(��-��
�

�
� ���

�

&��

&���/��������

'�


' �)�- ��

�
�� �
�

�����
���
�

���
+� 

&���

���� ���

�

0� +�

/��������1�

0�������� ����

0� +�

���-� �2���

� �����.�� ��

���������
�

�



�
-

�
�

�

�

�
��"��&��

��
������� �

�
������
�

&)�� �

���-�
�

��
����
�

�)�����

'�� 

3�
����

3�
�����

����

�
��
4���
+��(
��������
�5����� 
)�
��67

������ ����8
3�
����

3 �
��
�

����0���� ��'�� 

������ �
���

$�����.������

�

�	�
��.������

�

���� ��9 '����!
�

/
� ����.������

��4�
��� ������������7

'

��/�
�����
�����������9 4+�����- ���������
� ���������7

�
:$������

�4�
��� �1��

����
�����
��	����7

��	����4����
�	�����1��

��	����7

64�
�
���
�	�����	������
��
 �
���  ���� �����

���

���
�
 �+���
�"���� �����

�7

� ����������

�)���
���

'������-��3
� ��

�
��
�����



�
�������

������

�����
���
�����/���

� �����

����� �

� �����

�����


&
���
-���$��������9 ����8��
:��




Anaerobic Digester
A variety of waste streams can be fed into the 
anaerobic digester in order to reduce the amount 
required for disposal and to generate renewable 
biogas. Each type of waste may be received and 
fed to the digester utilizing slightly different 
methods depending on its digestibility and handling 
requirements.

WesTech’s ExtremeDuty™ Sludge Mixer
These mixers are an efficient and reliable way to keep 
the digester contents from stratifying. Since these 
unique mixers are reversible and can create upward 
or downward flows, they have a distinct advantage 
in preventing solids from accumulating at the top or 
bottom of the digester. A heat exchanger jacket can 
be added to provide some or all of the heat required 
without the need for a separate sludge recirculation 
pump.

Biogas Boiler & Tube-in-tube Heat 
Exchanger
Hot water from the boiler (or recovered from 
cogeneration) is pumped through the external 
tubes while sludge from the digester is recirculated 
counterflow through the inner tubes using special 
cast fittings. To ensure reliable performance, waste 
streams are not usually fed directly through the 
heat exchanger but are instead added directly to the 
digester to be mixed with the digesting sludge before 
being sent through the heat exchanger.

DuoSphere™ Digester Cover
Biogas is contained and stored at a constant low 
pressure inside of these specialized PVC-coated 
membrane structures. The outer membrane is kept 
inflated with small air fans. The inner membrane 

inflates and deflates depending on biogas demand 
and provides ample storage for any end use.

Biogas Conditioning
Biogas contains several contaminants and through 
several processes, H2S, moisture, siloxane (and even 
CO2, if necessary) can be removed to provide a high-
quality renewable fuel that will not cause problems 
with the cogeneration equipment.

Biogas/Natural Gas Blending
The ability to blend biogas with a natural gas can 
provide many benefits for sizing of equipment and 
opens up a variety of options for more efficient and 
constant operation of the cogeneration equipment.

Cogeneration – Microturbine or Internal 
Combustion Engine
These options for producing renewable energy 
and electricity from the biogas can be sized and 
selected based on gas production capacity and other 
site-specific factors. Efficiency and technology has 
improved substantially, making onsite cogeneration 
more feasible than ever before.

CNG Vehicle Fuel
This exciting option is most effective if there are fleet 
vehicles that operate at or near the fueling station. 
Offsetting gasoline costs may prove to be a very 
significant savings to your operation.

WesTech’s ExtremeDuty™ Sludge Mixers provide 
vigorous mixing of digester contents to prevent 
stratification and improve the anaerobic digestion 
process. Our sludge mixers reliably speed gas 
production for energy recovery while reducing 
foam and scum accumulation that typically occur in 
pump mix systems.Unlike pump mix and gas mix 
systems, the ExtremeDutyTM Sludge Mixers provide 
the flexibility of flow reversal. Downward pumping 
reduces foam and scum buildup that upsets 
the digestion process. Changing flow directions 
eliminate dead zones and stratification in your tank 
to optimize digester performance.


































 




























































































  












 







For years, rotary drum screens have been the 
industry’s choice for applications requiring high 
solids removal efficiency at low cost. The innovative 
features of WesTech’s larger CleanFlo™ SHEAR™ 
Drum Screens have been incorporated into a 
smaller package. The primary advantage of drum 
screens is eliminating debris carryover. Debris 
remains inside the screen until discharge. Unlike 
conventional moving media screens, there are no 
seals with a drum screen. In addition, there is no 
chance for debris to bypass the screen medium.

Anaerobic Digester Wastewater Recovery
Anaerobic digestion as a means of generating 
methane for commercial use is a growing practice (see 
Anaerobic Digester – CNG/Co-Gen Flow Sheet). The 
sludge produced from the digester has traditionally 
been sent to sludge dryers, sludge ponds, and/
or spread on fields. However, these techniques 
can be expensive and subject to restrictions due to 
regulations, seasonal conditions, etc.

This is a system to process digester sludge and 
produce saleable byproduct streams as well as a clean 
[...]
screens, there are no seals with a drum screen. In 
addition, there is no chance for debris to bypass the 
screen medium.

Food Processing Wastewater
Copious wastewater is generated in food 
production. Effluent characteristics and constituents 
vary widely and require different processing 
technologies to achieve the required discharge 
limits. Discharge limits vary further by state and 
local regulations.

Screening
Food production plant waste streams contain large 
chunks which require separation. The simplest and 
most economic process for removing these solids 
is screening. A number of screen designs exist and 
facility layout should be a basis for the selection. 
Models include rotary drum screens, climber screens 
and channel screens with shaftless conveyors.

Screened effluent is sent to an equalization sump. 
It may be combined with streams not requiring 
screening. The various waste streams are seldom 
continuous in either quantity or quality. Process 
flows may vary by shift, by product and by cleaning 
schedules. Stream flow equalization is almost always 
advantageous. Equalizing flow rates also reduces 
wastewater treatment equipment size and cost. 

FOG
Some plants produce high amounts of fats, oil and 
grease (FOG). A dissolved air flotation (DAF) unit 
is an effective means of reducing the FOG and 
solids levels. DAFs are especially effective for food 
solids since most food particles float. Floating FOG 
and solids are skimmed from the DAF unit and 
recovered for disposal or sale. Skimmed solids do 
not require thickening.

Total suspended solids (TSS), FOG, and biological 
oxygen demand (BOD) are all significantly reduced 
by screening and DAF treatment. Nevertheless, 

there may still be levels of these contaminants 
which will require further treatment prior to 
discharge. Contaminant type and level determine 
treatment options. Waste stream volume, reuse 
possibilities, and available space will also influence 
the choice of treatment designs.

Almost all food processing facilities will require 
biological treatment for BOD removal. If the stream 
is small or BOD is low, the plant may elect to send 
the screened waste to a municipal treatment plant. 
Some wastewater will contain very high BOD 
(dairy, cheese, etc.) and anaerobic as well as aerobic 
systems will be necessary.

BioTreater
A WesTech BioTreater™ is an aerobic treatment 
system that conserves real estate by combining 
a number of operations. BioTreater is a general 
term describing a variety of individual treatment 
processes. The basic concept is that of a tank within 
a tank using common wall construction. The central 
tank is normally a COP™ Clarifier which treats the 
effluent prior to discharge. The outer tank is divided 
into sections, each performing a separate operation. 

Operations may include: equalization, aeration, 
sludge storage, digestion, and anoxic treatment. 
Common tank wall design with separated exterior 
tank sections effectively reduces the tank footprint. 
Gravity-driven flow reduces the piping and 
pumping required resulting in capital cost savings. 
BioTreater sludge is then dewatered on a filter press.



��������	�
�������
������
�����������������������

������
��������
���������
��

����
��������������������

��

�
������

��

�����
�����
�������
����������
�����
������

�����
������ 
�����
�	�
 ��
���
�������������

���
���

�����
��
���
������
����	���
�������	�����
���������

�
��

����������������������������� ��!�"��������#��� $��%������ $&��%���
'�����������������
�

'������

�� 
�����

� ���	�  

(�����)�����*

�
���

&��

!����

�
�+
��

�������

�
�!����

,�"�-��������

� ��
�.��"	����

��
�����+�� ���	�  
'����

/���

.�

/���

���
�����

/���

/��������'� ���

'� ����/����

�
�����
" �
�����
"

/
 �����

&�����



�
�����
"

�
�����
"

��������
"

$&'�

��� ��
�

'����

�����

$� ���

�

�����

$� ���

�

�����

!
	�������������

������$���������
��

��#����
��'����
��

�01

�
�

$���
�� 

$&'�#
���

$&'��"����
���

�
��.
��
��

����"�
��

����� ���0� �+�

�������������
�

�0����"����
���

�
��.
��
��

!�

!��

!�

!��

.��"	�����������
�

����"�
��

!�

!��

� �����

/���

!���

��0�

,�"�����������

�
��!����� �����

.��"	����

���������
2��� �
 �����0��&���

�!&��'���3�

'������

�� 
�����

�
�����
"

�
�����
"

$� ���

�

�����

�
���
�����������������

$������������#����
��'����
���


��'��������������
��(�����

.�
 
���� �+��0*�

.��"	����

��������
��

'� ���

�����
��
��
 ����

�0��&����!&��'��3�

/
 �����

&�����



�
�����
"

$� ���

�

�����

/
 �����

&�����



/
 �����

&�����


'�
��

����"�
��



Frac Wastewater Treatment System 
Slick water hydraulic fracturing (“fracing”) is a 
technology used to extract natural gas and oil that 
lies within a shale rock formation thousands of feet 
beneath the earth’s surface. It is done by pumping 
water, sand, and chemicals at very high pressures 
into the well. The pressure cracks the rock around 
the injection site and the sand holds the cracks open 
after pressure is released.

Fracing Process
The actual process uses multiple steps and several 
different chemicals. The chemicals will change 
depending on the company doing the fracing and 
the characteristics of the formation. In addition, 
each company has steps that are proprietary, so very 
little information is available on the chemicals used.

When the pressure from fracing is released, some 
of the fluids pumped into the well flow back to 
the surface. In addition to this “flowback” water, 
naturally occurring (produced) water also flows to 
the  surface. After a short while, natural gas or oil 
will also flow. With time, the amount of injected 
water flowing back decreases while the produced 
water flow increases. A typical frac will use 3–5 
million gallons of water and about 1/3 of the water 
injected will return to the surface.

With all of these variables there is no way to predict 
water quality and it will change rather quickly for 
the first two weeks of flow. After two weeks, the 
majority of the flow is produced water which is 
regulated differently than frac water.

Methods of Disposal
For successful treatment of frac water, the fate of 
the wastewater must be known. In many states the 
frac water is injected into regulated deep wells – 
usually old drained gas or oil wells. The only water 

treatment usually necessary is filtration. This can 
be as simple as “sock” filters or as extensive as 
clarifiers depending on the solids loading.

If no deep wells are available, the preferred method 
of disposal is reuse. The frac water will be blended 
with fresh water and used at another site. This 
seems simple until makeup water requirements are 
considered. Every fracing company has different 
requirements, but in general they want low:

• TSS

• Hardness

• Metals – particularly barium, strontium, and iron

• TDS

• Bacteria counts

If there are a lot of new wells being drilled, the 
drilling companies will dilute 20:1 with fresh water 
and not worry about chemistry. When fresh water is 
not available, or only a few wells are being drilled, 
the water will have to be treated to meet the service 
companies’ specifications. Since each company has 
different requirements, treatment processes vary but 
usually include filtration, chemical precipitation, 
and softening. Chemical usage is extremely high 
and sludge production may exceed 20 tons/day for 
a 200 gpm flow.

When no opportunity for dilution is available, the 
first few days of wastewater flow can be treated 
and reused. When the total dissolved solids in the 
wastewater exceed 10,000 ppm, it can no longer be 
reused. The only options are deep well injection 
or zero liquid discharge by using evaporators and 
crystallizers. Some of the dry waste has been used 
for road salt but most has to be encased and buried.

Hydraulic fracturing as a method to stimulate 
shallow, hard rock oil wells began in the 1860s. It 
was used in Pennsylvania, New York, Kentucky, 
and West Virginia. Initial efforts used explosive 
nitroglycerin in oil, water, and gas wells. Non-
explosive acid for well stimulation was introduced 
in the 1930s. Acid etching prevented fractures 
from closing completely, enhancing recovery. The 
same phenomenon was later discovered with water 
injection.







 






















 

































  

























 





WesTech Pressure Filtration Systems are designed
for industrial water treatment where the removal of
suspended solids such as particulates, iron, 
manganese, free oils, mill scale, and other precipitates
in ground or surface water is required. Pressure 
filters are commonly placed after WesTech clarification
equipment. When used as pretreatment equipment, 
these filters will prolong the life and efficiency of 
granular activated carbon, ion exchange, and 
membrane systems.

Groundwater Contaminant Removal
The number of contaminants and possible treatment 
methods for groundwater are vast. Physical, 
chemical, and biological treatment methods 
are all used with regularity. Concentrations of 
contaminants and regulations both vary widely.

Biological treatment has proven to be a low cost 
and sustainable solution for many water treatment 
applications. Advantages of biological treatment 
include low energy consumption, little or no 
chemical addition requirement, and non-hazardous 
waste products. Operational challenges exist; 
balanced biological systems are easily disrupted, 
and are sensitive to physical and chemical 
conditions.

Concentration may be necessary in some cases 
where biological treatment is desired. Solutions 
include ultrafiltration (UF), reverse osmosis (RO), 
ion exchange (IX), and electrodialysis reversal 
(EDR).

If concentrations are low, the contaminated water 
can be filtered for suspended solids removal and 
then passed through activated carbon beds (see the 
VOC removal page for more information).

Groundwater Contamination Steps

Concentration
A number of possibilities exist for concentrating 
solids to a level that is suitable for biological 
treatment including UF, RO, IX, and EDR. 
Evaluation of these processes is based on influent 
water quality, contaminant to be removed, and 
chemicals required for the biological process.

Biological Treatment
Biological processes can be fixed-film or suspended 
growth. They may be aerobic or anaerobic with 
varying oxidation/reduction potential (ORP).

A number of reactor types have been successfully 
utilized for biological reactions. These include 
aeration tanks, trickling filters, bio filters, and 
rotating biological contactors (RBC). The removal 
mechanism varies based on the contaminant. 
It may include substrate utilization, reduction, 
assimilation, or adsorption. Concentrated water 
characteristics may require addition of carbon 
sources, electron acceptors, or nutrients to facilitate 
biological growth.

Effluent Polishing
An effluent polishing step may be required. This 
is generally dictated by reactor configuration and 
effluent requirements. This step could include 
filtration, UF, RO, disinfection, chlorination, or UV.

Backwash Thickening
Biological reactions yield waste biomass resulting 
from substrate utilization. Typical separation 
techniques include gravity thickening, dissolved air 
flotation (DAF), and centrifugation. Polymer and 
coagulant addition enhances process performance.

Solids Dewatering
Dewatering has the advantage of waste solids 
weight reduction which reduces disposal costs.
Dewatering can be accomplished by a number of 
technologies including belt press, filter press, and 
dewatering filters.








































 































 







  


































































With extensive background in filtration technology, 
WesTech has successfully applied this experience 
to develop horizontal belt filters which excel in 
industry-specific applications. WesTech offers filter 
sizes from lab-scale to 150 square meters. The 
minerals and power industries demand robust 
design and rigorous performance requirements. 
WesTech’s Horizontal Belt Filters meet or exceed 
demanding production rates, low cake moisture 
and cake washing requirements, while minimizing 
process upsets. WesTech employs the right balance 
of conservative design and experience to provide a 
cost effective and high performance filter.

Gypsum Dewatering
Wet flue-gas desulfurization (FGD) systems generally 
operate in a pH of 5.0 or above and require feed of 
reagent to remove sulphur. Limestone slurry is the 
most commonly used reagent. The quantity of slurry 
depends mostly on the sulfur levels in the coal. It is 
common for modern FGD systems to achieve 99% 
removal of SO2. Scrubbers not only capture the SO2, 
but also capture up to 98% of mercury and 99% of 
fine particles associated with lung problems such 
as asthma.

This reaction produces gypsum (CaSO4) as a 
byproduct. The gypsum is removed either by 
thickeners or hydrocyclones and then dewatered. In 
general, gypsum is either disposed of in a landfill or 
sold for the manufacture of wallboard.

Disposal grade gypsum typically has a specified 
moisture of 15%. WesTech scraper discharge filters 
offer a simple, yet effective, means of dewatering 
disposal grade FGD gypsum.

Wallboard grade gypsum is specified as having 
less than 10% moisture. To achieve this low level 
of moisture, a horizontal belt filter is used. A major 
influence on obtaining this performance is the 
aspect ratio of the gypsum solids.

For a square cross-sectional area and crystals of 
equal volume, an 8:1 aspect ratio has 35% more 
surface area than a 2:1 aspect ratio. So, if crystals 
with 2:1 aspect ratio give 10% surface moisture, 
8:1 aspect ratio will give 13.5% moisture under the 
same filtration conditions. This is approximately 
what has been observed in the field.

The system must start with limestone of high purity, 
generally greater than 95% CaCO3, which will then 
contribute less than 3% inert fines in the gypsum.

The oxidation step is run with long residence time 